Parts list for H8 off-road buggy (4)

511125 Silicon exhaust
coupler

:

511127 Air filter set

(__TTT T .-..
L m

511140 Front shock
absorber set

511141 Rear shock
absorber

511143 Clutch set

511144 Clutch spring

c R

511145 Manifold
exhaust set

SN

. mmmmmmm—

81008E Ring (4 2.5
(NN

81003E Ring ¢ 3

ZXP
62
722

82005 Bearing 5%10%4

QOY

82008 Bearing 8*16%5

(éf- [ H\\
VOO

©
€

87003 Nylon nut M2.5

87004 Nylon nut M3

87005 Nylon nut M4

82009 Bearing (oil)

6%10%3
D @ D
c &0 0 Q 0
®® O ® QO | ¥ e QY QY
LN ')
T SR S (ji) /(:\ fr“\
S v & 8 O 8 @) WL YRR Loy )
® ® ® ® O ® | & ¢ MO
84001 Set screw 84002 Set screw 84005 Set screw 86000 Shim 5%8%0. 3
M3%3 M4=x4 M5%5
@ & 85 0 20@ - e (;
_ - - - C (c

86001 Shim 3%6%0. 3

(VRURV

83001 Hexagonal
screw M3#%12

[ A
[

83014 Umbrella head
machine cross screw M4#10

I I o T .
® o o o
g g8 8 g

83015 Umbrella head &
tail tapping cross screw
312

g ¥
T 7 ¥

w3
3

iy

17




